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Applicant information
HH 8 BT R

Name of samples

36V Lithium lon Battery Pack

FE i 2B FR 36V #E b
Type/ Model
U AR BLO7 36V 11Ah 396Wh
Trade mark
e TranzX
Commission by Melton International L.L.C
B AL EWIEE () FRAA
Commissioner address New City Science Ind Liaobu Town Dong Guan City China
ZFe et AR o s T Bl SO IR R B T 5 E
Manufacturer Meiton International L.L.C
HIER FEWEEE %) ERAA
Manufacturer address New City Science Ind Liaobu Town Dong Guan City China
3 7 A o sE T RS SUBHIREL B TR
Factory Melton International L.L.C
Z e i EWEiHYE () FRAT
Factory address New City Science Ind Liaobu Town Dong Guan City China
AT Hihk BN wsEii s SURIAH TR
Appearance Black
FER AP RE
Sample status Good
IR FEUF
Package of goods
RS Ly
Quantity of sample
41pcs

R

Sample identification
PSP S

b1#~b16# ; c1#~c25#

Reference standard
B

MH/T1052-2013 {Tests for lithium batteries transported by air)
MH/T1052-2013 (A7 iEi i v il A

Receiving date
Behr B

2016.08.05

Completing date
SRk H 3

2016.08.22
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Test Conclusion
R
No./¥ | Name of test Testing standard Test resuit | Conclusion 4= | Remarks

5| WROE A FAbroE MRETR T4 ik

1 Altitude simulation See Appendix 1 | Passed y
o R, LB 1 & ‘

2 Thermal test See Appendix 2 | Passed /
i B R 2 G

3 Vibration See Appendix 3 | Passed ’
o % 3 &tk ¢

4 | Shock UN Manual of Tests and | See Appendix4 | Passed /
M Criteria WHE 4 g

ST/ISG/AC.10/11/Rev.5/

5 External Short-circuit | amend.2, 38.3. See Appendix 5 | Passed ;

ST B (T ek iz | RIER S CLi '
oy 1 S L5 IR A A e

Impact F M) ST/SG/AC. 10/11/ | See Appendix6 | Passed ’
fil oty Rev.5/amend. 2, 38.3. | R 6 A /

6
Crush / / N/A
Ik NiEH

- Overcharge See Appendix 7 | Passed y
HEETEH WHR 7 e '

8 Forced discharge See Appendix 8 | Passed /
Gl ) RHR 8 o

Conclusion/&5#:

The 36V Lithium lon Battery Packs submitted by Melton International L.L.C had passed the test items
of UNITED NATIONS “Recommendations on the Transport of Dangerous Goods, Manual of Test and
Criteria ST/SG/AC.10/11/Rev.5/amend.2, 38.3.

MEBEEEE CH2) HRATRXAMN 36V HERANTSE
KRUEF M) ST/SG/AC. 10/11/Rev. 5/amend. 2, 38. 3 HIZER.

WARM PROMPT: This test report can be used only for areas excluding Shanghai (not including the use of
applying for the certification for safe transport of Shanghai Research Institute of Chemical Industry).

BRER: WEREERT ‘I LK REMT R EBATEET)

Approver: Liang Hongcheng

ﬂt;ﬁ"{iﬂ ‘B%g_‘hvg- Wi

Checker: Hu Pingfei , Tester: Huang Yining

k. Ut
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Photos of samples and markings
B G BRI

Battery (BLO7 36V 11Ah 396Wh)
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Appendix 1
KR 1
Test ltems | Altitude simulation
IR E i B
11 Test procedure
' WAL R
Test cells and batteries shall be stored at a pressure of 11,6kPa or less for at least six hour
at ambient temperature (20£5C).
RIS Hit RS AR AR BRI (20£5°C) B, EEATET 11, 6kPa KR T 27D,
1.2 Sample status
3 FERRE
b1#~b4#, at first cycle in fully charged states.
bl#~bd#t, EE—ANEHTEFER L.
b5#~b8#, after 50 cycles ending in fully charged states.
b5#~b8%, LA TR TSI E.
13 Result
AL R
Before i Al After iS5 Mass loss | Residual
Sample No. s Voltage Mass | Voltage | grgHisk ocv Test resuit
BEARS | mopg | FWEE | pogy | TPEHRE @ BAmE | WRGR
® ¥ ® W) ()
bi# 3105,0 418 3105,0 417 0,000 99,76 (0]
b2# 3100,0 41,7 3100,0 41,7 0,000 100,00 0]
b3# 3102,0 41,7 3102,0 41,7 0,000 100,00 o
bd# 3101.8 417 3101,8 41,7 0,000 100,00 (o)
b5# 3097,0 417 3097,0 417 0,000 100,00 o]
b6# 3100,0 41,8 3100,0 41,7 0,000 99,76 0]
b7# 3098,0 418 3098,0 41,7 0,000 99,76 0]
b8# 3105,2 41,7 3105,2 41,7 0,000 100,00 (0]

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no
disassembly, no rupture, no fire.

W L- . V- HESG D- @Rk R- R P - ks O HMER. EET. EWMAE. RER. TRX.
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Appendix 2
_ iz 2
Test ltems | Thermal test
WHRTRE AR
11 Test procedure
' P ®
Test cells and batteries are to be stored for at least six hours at a test temperature equal to
72+2°C, followed by storage for at least six hours at a test temperature equal to -40:2°C,
The maximum time interval between test temperature extremes in 30 minutes, This
procedure is to be repeated until 10 total cycles are complete, after which all test cells and
batteries are to be stored for 24 hours at ambient temperature (20£5°C).
Vi B ISR T AR R S T2 2 CRORME FICAEARADT 6 /e, G, 7EEE-40£2CHMT
FAERDT 6 A/NaE, BRI e M 30min, EREME FRSIRES] 10 K, RS,
5 SLAEFREEE R ) 205°C 4 FIECE 24 M.
1.2 Sample status
X FEARTS
b1#~b4a#, at first cycle in fully charged states.
bl#~batfE P — MR e TR A HH.
b5#~b8#, after 50 cycles ending in fully charged states.
b5#~b8#, HEH+MIEH e BRI M.
13 Result
bR S
Before #ll iR Al After Jilid)5 Mass loss Residual
Sample No. Shiss Voltage Mass | Voltage TRk ocv Test result
FERRE | o | TTREE | pp g | TPEEE ® HAEE | AR
@ W) (8) ) ()
b1# 3105,0 417 31044 411 0,019 98,56 o]
b2# 3100,0 41,7 3100,2 412 0,000 98,80 o}
b3# 3102,0 417 3101,6 411 0,013 98,56 o}
ba# 3101,8 41,7 3101,4 41,2 0,013 98,80 (®)
b5# 3097,0 41,7 3096,8 41,2 0,006 98,80 O
b6# 3100,0 41,7 3100,0 41,1 0,000 98,56 e}
b7# 3098,0 41,7 3097 4 41,0 0,019 98,32 (0]
b8# 3105,2 41,7 3104,8 41,2 0,013 98,80 O

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no
disassembly, no rupture, no fire.

8. L- M. V- S D- ARk R- RS Fo- ks O- TGHRE. THES. AR LR, LK.
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Appendix 3
_ M=E 3
Test ltems | Vibration
W5 )
11 Test procedure
’ g
Cells and batteries are firmly secured to the platform of the vibration machine without
distorting the cells in such a manner as to faithfully transmit the vibration, The vibration shall
be a sinusoidal wave form with a logarithmic sweep between 7 Hz and 200 Hz and back to 7
Hz traversed in 15 minutes, This cycle shall be repeated 12 times for a total of 3 hours for
each of three mutually perpendicular mounting position of the cell.
e SRR AR AN AT L. RETFHERD). ReILEZERR, bl THz
W% 200Hz, RIGERDED Tz B—MEFR, —MEFRERE 15 S E N EEas. S EE
Al A=A HARFEE A A R 12 3, 3 D,
1.2 Sample status
3 FERRTE
b1#~b4#, at first cycle in fully charged states-
bl#~bd#, FEPH - MEREER M.
b5#~b8#, after 50 cycles ending in fully charged states.
b58~b8%, FEHATNMAA TR BRI HM.
Result
1,3
AL R
Before i After Hilid )5 panr Residual
Sample No. Mass | Voltage Mass | Voltage | iz ocV Test result
B BB TR FFEfER R R PAR 2idi=tat ) R MR G R
(8 W) &) W) )
b1# 31044 411 3104 4 41,1 0,000 100,00 (o)
b2# 3100,2 41,2 31004 41,1 0,000 99,76 (0]
b3# 3101,6 411 31018 411 0,000 100,00 0}
b4# 31014 41,2 3101,4 41,2 0,000 100,00 o)
b5# 3096.8 41,2 3096.8 41,2 0,000 100,00 o
b6# 3100,0 41,1 3100,2 41,0 0,000 99,76 o
b7# 3097 .4 41,0 30974 41,0 0,000 100,00 o
b8# 3104,8 412 3104,8 41,2 0,000 100,00 O

Note: L-Leakage, V-Venting, D -Disassembly, R -Rupture, F-Fire, O-No leakage, no venting, no
disassembly, no rupture, no fire.

W L- . V- HEAG D- 89 R- B F - Bk 0- TR, THPC. M. BEER. TEX.
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Appendix 4
& 4
Test Items | Shock
A M
11 Test procedure
; bR
Test cells and batteries shall be secured to the testing machine by means of a rigid mount
which will support all mounting surfaces of each battery, Each cell or battery shall be
subjected to a half-sine shock of peak acceleration of 150gn and pulse duration of 6
milliseconds, Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually perpendicular mounting
positions of the cell or battery for a total of 18 shocks.
DR P T4 B e A AN S R et B 0 4 SRR AR T oA e AN SR T DA Dy 150gn
a3 IER MO DR RE A, BKIRRELE 6 ZERD. =N M EA 1 4 B E SR A R =K
A H R B RS IR ECh 18 T
12 Sample status
' FEGRE
b1#~b4#, at first cycle in fully charged states.
bl#~basZEsE —ANMEF T LT R B,
b5#~b8#, after 50 cycles ending in fully charged states.
b5#~b8#, fEHH HMEIF TR TR AT,
13 Result
LR
et Before ik A After #l3E Mass loss | Residual A5
ample No.
| : £k NS Voltage — Voltage | gt % ocV =
T R pamy | TTHEE | poms Pa% i dishis ® FIRHER s
(g) V) ® ) )
b1# 3104.4 411 31044 41,1 0,000 100,00 o
b2# 3100,4 411 31004 411 0,000 100,00 (0]
b3# 31018 41,1 3101,8 411 0,000 100,00 O
b4# 31014 41,2 31014 41,2 0,000 100,00 (o) =
b5# 3096,8 41,2 3096.8 41,2 0,000 100,00 0
b6# 3100,2 41,0 3100,2 41,0 0,000 100,00 (0]
b7# 3097 4 41,0 3097,4 41,0 0,000 100,00 O
b8# 3104,8 ‘ 41,2 3104.8 41,2 0,000 100,00 0}

Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting, no disassembly,
no rupture, no fire.

#. L- M. V- 5. D- Rtk R- B F - k. 0- Gt EHET. ERRE. TER. oK.
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Appendix 5
Test Items External short circuit
W E b i FE
11 Test procedure
] AL B
The cell or battery to be tested shall be temperature stabilized so that its external case
temperature reaches 55:2°C and then the cell or battery shall be subjected to a short circuit
condition with a total external resistance of less than 0,10hm at 55+2°C, This short circuit
condition is continued for at least one hour after the cell or battery external case
temperature has returned to 55+2°C, the cell or battery must be observed for a further six
hour for the test to be concluded.
(R IR PR R R 4F 55+2'C, DMir SR st AR AN RIS IE B 55 +2°C, RJF, 7EiL
R, WILESREANT 0, | RIS AR SRR, AR e S R R S B 555 2°C L
FEEA 1 AARELE, e — PSR 6 DA A RE TSR
12 Sample status
’ R
b1#~b4#, at first cycle in fully charged states.
bl ~bas/E S —MER E ST B IR
b5#~b8#, after 50 cycles ending in fully charged states.
bo#~b8#, LR TMARH LT ER.
13 Result
: WRLER
Sample No. NEx ;ﬁzg‘g %;rggiiature Test result : Remark
BEShGE ey L3V BIRLE R %
b1# 55,9 0} /
b2# 56,8 @) /
b3# 56,4 (e) !
b4# 57,0 (0] /
b5# 55,7 (@) /
b6# 56,2 O /
b7# 55,9 (@) /
b8# 56,7 0] /

Note: D -Disassembly, R -Rupture, F-Fire, O- no disassembly, no rupture, no fire.

iE: D- fi#fk; R- B%: F - Bk O-TMEME. TEER. TRX.
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Appendix 6
ik 6

Test ltems
HilREeigE|

Impact
it

1,1

Test procedure
WAL B

The sample cell or component cell is to be placed on a flat smooth surface. A 15,8 mm %
0,1mm diameter, at least 6 cm long, or the longest dimension of the cell, whichever is
greater, Type 316 stainless steel bar is to be placed across the centre of the sample. A 9,1
kg + 0,1 kg mass is to be dropped from a height of 61 + 2,5 cm at the intersection ofthe bar
and sample in a controlled manner using a near rictionless, vertical sliding track or channel
with minimal drag on the falling mass. The vertical track or channel used to guide the falling
mass shall be oriented 90 degrees from the horizontal supporting surface. The test sample
is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to
the longitudinal axis of the 15,8mm + 0, imm diameter curved surface lying across the
centre of the test sample. Each sample is to be subjected to only a single impact.

BE SRS ERA B S R P IE R B —RERH 15,82 0,1 K, KEE/D 6 B (3K
ZRASKEA RS, UEAE N 1316 BAGNEEIRERMAPL. —IHE 9,1 £
0,1 TREVELEMN 6112,5 HKMALLLL P ASEERIZRL N R A0 35 H I sUE I8 2%
FREHE SRR RSN Lo LGS BOE R H A sUB RN 5K P I 90°. 8
e PRI B N 5SS IR AT, HSMRERRTPOERN 15,8 %
KT MRMPOAEL . §HFE R 25— Kl

1,2

Sample status

FEfREE

C1#~C5#, at first cycle at 50% of the design rated capacity;
Cla~C58, 7EH—MEF 50%A 8 2 ks

Resuit
LR

Sample No.

FEandas

Max. External Temperature
P i T e R R
()

Test result Remark
SRR R AR BiE

C1#

23,6 0 /

C2#

22,9

C3#

23,3

Ca#

23,6

C5#

O(lO0|O | O

23,0

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.
. D- Mk F - Rk OB TR
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Appendix 7
Test ltems Overcharge
il i H R
11 Test procedure
’ RASRE
When the manufacturer's recommended
charge voltage is not more than 18V, the
minimum voltage of the test shall be the
lesser of two times the maximum charge /
voltage of the or 22V
WUR T FHERF N e B EA ST 18V, AJK
fr 85/ FE B B TR AR R B AR T SHERE IR
0 LR R R 22V
The manufacturer’'s recommended maximum
Whiertthe'manutaciureds recommended. charge voltage is 42,0V. The manufacturer's
charge voltage is more than 18V, the minimum recommended maximum confinuous charge
voltage of the test shall be 1,2 times maximum | _ — . = 0a The voltage of the test is 50,4V.
Eharggivoiags . ... | And the Current is 10,0A.
SR RHEAE T AT 18V, AR |\~ s e a0 0V, 0ERE
BN RN Zh 1, 2 R0 SRR | L T ) iR 50, 4,
TR 24 10, A,
12 Sample status
i FEaRE
bO#~b12#, at first cycle in fully charged states.
b9#~b12#, ZEFR—MERELFHERIE.
b13#~b16#, after 50 cycles ending in fully charged states.
b13#~bl6#, AP H FMEREL TR,
13 Result
LR
Sample No. Voltage Before test(V) Test result | Remark
FE din SR HT T B s (V) PSR HE
bo# 41,7 O /
b10# 417 (8] /
b11# 418 6] /
b12# 41,7 (0] /
b13# 41,7 (0) /
b14# 41,7 O /
b15# 41,7 (0] /
b16# 41,8 (o) /

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.
¥: D- Mk F - k. 0L, EEA.
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Appendix 8
Test Items Forced discharge
PRI H 98 I A H
14 Test procedure
: LA
Each cell shall be forced discharged at ambient temperature by connecting it in series with a
12V D. C, power supply at an initial current equal to the maximum discharge current
specified the manufacturer The specified discharge current is to be obtained by connecting
a resistive load of the appropriate size and rating in series with the test cell, Each cell shall
be forced discharged for a time interval (in hours) equal to its rated capacity divided by the
initial test current(in ampere).
7E 205 CHIFREHREE T, ¥ 8 sl 47 12V 19 B 3 AR 2 BT SR B A 24 oK/ e B S e [
B EHEATIRGIRNCE, SR R PR AN SR R R O S T R MBI R, R
i 18] Ay 4505 25 BBk DA G LT
12 Sample status
’ AR
Ce#~C15#, at first cycle in fully discharged states;
Co%~C15%, {EH—MEH LR HED,
C16#~C25#, after 50 cycles ending in fully discharged states;
Cl68~C25%, 7685 A+ MEF TR EL:
13 Result
BAGER
Sample No. Vol;jgi; ;.;?;?E;;t Testresult | Sample No. Volit?“giz 'ﬁ?rj;og;eqtsj;t Test result
FEd S ' W) : T4 R Hmd's b W ¥ ARG R

Co# 3,298 O C16# 3,268 O
C7# 3,233 O C17# 3,262 o]

C8# 3,236 o C18# 3,268 o]

Co# 3,262 o] C19# 3,266 o
C10# 3,262 O C20# 3,262 0
C11# 3,263 o C21# 3,238 o}
C12# 3,228 o C22# 3,233 o
C13%# 3,236 O C23# 3,236 o)
C14# 3,262 O C24# 3,238 O
C15# 3,263 ¢} C25# 3,268 (@)

Note: D -Disassembly, F-Fire, O- no disassembly, no fire.
¥ D- Rtk F - Rk 0ok, BRX.
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E = A
important

1. AMETLRR PR EHTE. WRIL
The test report is invalid without the speciai seal for testing and Paging seal of Guangzhou
MCM Certification and Testing Co., Lid.
2. REARK=HHFAR, AEHEIMEGARS.
Nobody is allowed to photocopy or partly photocopy this test report without written permission
of Guangzhou MCM Certification and Testing Co., Ltd.
3. ARG HAEN . AN BRI NS4 TR
The test report is invalid without the signatures of Approver, Checker and Tester.
4. FHREIRBOICR -
The test report is invalid if altered.
5. M ELE U NTWEEREZ OR-H RN K R A3
Objections to the test report must be submitted to Guangzhou MCM Certification and Testing
Co., Ltd. Within 15 days.
6. 44k 5 o LLE S AR /NI
Throughout this report a comma is used as the decimal separator.
7 ARG SRR T -

The test report is valid for the tested samples only.

RWEAL: T MNARKNBARERAR

Laboratory: Guangzhou MCM Certification and Testing Co., Ltd

#o fb: PE THTEBRXNT B =ERE 13 52—

Address: 1 F No.13, Zhong San Section, ShiGuang Road, Panyu District, Guangzhou City,

Guangdong Province, China.
B if: 0086-20-34777662

0086-20-34777663 Email: mark.miao@mcmtek.com
1& ¥: 0086-20-34777665-609 Web: Hitp://lwww.mcmtek.com




